O A O ANYEBCKUW METANNYPIMYECKUA KOMBUHAT"
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

" YKPAUHA

UKRAINE

94202 r.Anvesck, yn. lLimnara, 4
Ten. : (06442) 9-23-14

daxc: (06442) 9-43-47, 3-71-47

94202, Ukraine , Alchevsk , Schmidt str. 4,
Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47

3ABOLCKOW CEPTUDUKAT KAMECTBA Ne Hata JIWCT M3 nuctos
MILL'S QUALITY CERTIFICATE Ne 69591 Date 20.04.04 Sheet 1 of 1 sheets
CBUAETENBCTBO O NPUEMOYHbBIX UCHLITAHNAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncrt- 3asoackoi 3aka3 Ne 413
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne ——
3akasyuk: Kopnopauwus 'MhgyctpraneHbin Cotos [Jonbacca ' (MCL)
ansa dovpmet "Oydcdepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"

BaroH Ne 68621341 LOT 1

RW-car Ne
HanmeHosaHue ToBapa: ropsavekaTaHblii CTanbHOR NACT © CranpapT:

0Bpe3HbIMU KPOMKaMM Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/A6M
apka cTanu 0

GraF:je of steel ASTM A36 nnockoctHocTb 50% ASTM AG/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrosiHne nocraeku: ropsiHekaTaHbii
Delivery condition: hot-rolled

Ne Homepa Homepa Pasmepbl, MM KonwuuvecTtBo TeopeTndeckuii
noswy. | nnaeok napTuin Dimensions, mm ToBapa, BeC,TH
TonwwuHa LWupuHa Onuna wr/mect Theoretical

ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
2 1357 5384 19.05 1829 6096 5 8.335
4 1357 5393 31.75 1829 6096 1 2.779
3 1357 411 254 1829 6096 1 2.223

1 1357 443 15.88 1829 6096 22 30.580

6 1357 445 8 2439 6096 19 17.746
Total quantity (pcs): 48 Total theoretical weight (tn) : 61.663
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Beinnaska : MapTeHoBCKUA cnocob npoussoacTsa. 3aBoackon ceptudmkaT kadecTea Ne 69591

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne : _
Homep Xumuveckuii cocras, % Chemical composition, %
nnaeky C | Mn | Si S | P Cr [ Ni | Cu Al l N [.V [Mo] Ti]As|[ Nb| B

Cast Ne X 100 X 1000 X 100 X 1000

1357 20 93 26 33 9 5 4 5 5 8 <8 <201 & 6 <8 | 2.7

PE3YNbTATHlI  UCMBITAHUIA TEST RESULTS
VcnbiTanme Ha pacTskeHue 1 yAapHbIA narnb Tensile and impact test
Paamepb! 1=(j) Oneprus yaapa KU
obpasua Ot6op o6pasya Tem- | [lpe- | MNpe- | OtHoc.| Cyxe- Impact energy
nepa- | aen aen Hie |2=(j/lsm® YAapHas easkocts KCU Usrn6
Ne D.m. of Specimen Typa yanu- Impact strength
napTiu specimen Texy- | npou- | Henne 3=(%) BonokHucTas cocrasnsiowas
ucnbl- | yectn | Hoctu Fibrous appearance
Tonww- | wupn- | Mecto,| Han- | Mono- | Taxun 4= Teepaocrs
. Hardness
Ha Ha pasne | xenne Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- { width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Lo*=50| areaZ
] c° Mpa | Mpa % % 3HadeHns Values
1 2 3 zn
5384 19.05| 40 T +20 | 315 | 451 | 22.0
v 19.05| 40 T +20 | 321 | 447 | 29.0
5393 125 T +20 | 313 | 506 | 28.0*
@12.5 T +20 | 327 | 511 | 29.0*
411 125 T +20 | 294 | 437 | 27.0*
@125 T +20 | 284 | 426 | 28.0*
443 156.88| 40 T +20 | 335 | 488 | 24.0
15.88| 40 T +20 | 332 | 482 | 22.0
445 8 40 T +20 | 337 | 486 | 21.0
8 40 T +20 | 340 | 488 | 21.5
caenaHo B YkpavHe, Mapka cranu, pasmepbl, Ne nnaskv, Ne naptuu, MEXICO, 0271, 108. 3Hak komBuHata.
Mapkuposka:
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the works.
KnenmoBka: Ne nnaskw, Mapka cranu, T0B. 3HaK kombuHata 027 T( KNenmo
Hard stamp:

LiBeTHas MapkupoBka:
Color marking:
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